


INDEX 
Chapter 

No. 
Description Page No. 

1. 
SOURCES OF WATER AND WATER 
DEMAND 

1-8 

Sources of Water 1 

Water Demand 2 

Per Capita Demand 4 

Variation in the Demand 5 

Population Forecasting 6 

Practice Question 7 

2. 
QUALITY CONTROL OF WATER 
SUPPLY 

9-27 

Characteristic of Water 9 

Physical Characteristic 9 

Chemical Characteristics 14 

Biological Characteristics 22 

Water Borne Disease 24 

Practice Question 25 

3. TREATMENT OF WATER 28-61 

Screening 28 

Aeration 29 

Sedimentation 31 

Sedimentation Aided with Coagulation and 
Flocculation 

32 

Jar Test 34 

Coagulants 36 

Filtration 38 

Disinfection of Water 43 

Types of Chlorination 46 

Orthotolidine Test 48 
[...]
These are connected after the stop cock to measure the quantity of water supplied 

to a premises. 

 

  





 Environmental Engineering 58 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

 

4. Pressure Relief Valve: 

Valve opens automatically as soon as pressure in a pipe exceeds the limit. It is 

provided on the upstream of sluice valve. It is also used to reduce the water 

hammering effect. 

 

  



 Environmental Engineering 60 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

Qu6)  The bacterial removal efficiency of the rapid sand filter is ______ in 

comparison to slow sand filter. 

a) More 

b) Less 

c) Equal 

d) Better 

Qu7)  Zeolites are complex compound of ____________ 

a) Aluminium and lime 

b) Silica and soda 

c) Aluminium, silica and soda 

d) Lime and soda 

 

TEST YOUR SELF: 

Qu8)  If the discharge is 70MLD and settling is done for a particle of diameter 

0.1mm, specific gravity is 2.5, kinematic viscosity is 2x10-2cm²/sec, if B=L/3 

and all particles are desired to be removed then the length of the 

sedimentation tank “in m” will be 

a) 24.4 

b) 34.4 

c) 8.30 

d) 10.24 

Qu9)  The amount of Ca (HCO3)2 required for 1998Kg of Alum will be _________ 

a) 1358 

b) 1458 

c) 1652 

d) 1768 

Qu10)  Population of a city is 20000, per capita water demand is 150 LPCD. If 

bleaching powder contains 30% of available residual chlorine, the amount 



 Environmental Engineering 62 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

CHAPTER 4: 

WASTEWATER MANAGEMENT 

 CHARACTERISTICS OF WASTEWATER: 

 

Characteristics of wastewwater

Physical

Turbidity

Colour

Odour

Tremperature

Chemical

Total solids, suspended 
solids and dissolved solids

pH value

Chloride content

Nitrogen content

Dissolved oxygen

Bio chemical oxygen demand

Chemical oxygen demand

Total organic carbon

Throretical oxygen demand

Relative stability

Population equivalent



 

  

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023                                                                    
Contact: 7622050066 Website: www.acumenhr.in 
 

 

 

New Batches are 

going to start..... 

 

 

Contact: 

7622050066 

  



 

  

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023                                                                    
Contact: 7622050066 Website: www.acumenhr.in 
 

 

Test Series Available.. 

 

 

Total weekly test : 35 

Total mid subject test : 16 

Total full length test : 13 

Mock test : 16 

Total test : 80 



 Environmental Engineering 64 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

e. Dissolved Oxygen: 

Dissolved oxygen refers to the level of free oxygen present in water. It is an 

important parameter in an assessing water quality because of its influence on the 

organisms within a body of water. 

Note: 

 At least 4ppm of dissolve oxygen is required for the survival of aquatic life. 

f. Biochemical oxygen demand: 

BOD is the oxygen demand exerted by bacteria in water for disintegration and 

decomposition of organic matters present in water. It follows first order reaction. 

Normal range of BOD for municipal sewage is 200 – 500 mg/L. 

 

Nitrogenous demand starts only after 5 – 8 days because the reproduction rate of 

nitrification is slow. Nitrification bacteria are autotropes. They derive carbon for 

their growth from CO2. Hence they have to spend energy in reduction of CO2 to C. 

Thus, energy available for reproduction is less, thus by growth rate is less. 

On the other hand, Carbonaceous matter oxidizing bacteria are heterotropes. They 

derive carbon from organic matter directly. Hence energy is not spent in getting 

carbon. Thus, by their reproduction rate is more. 

To determine the BOD we use following formulas, 

Lt = L0e
−kt 

yt = L0 − Lt  

yt = L0 − L0e
−kt  

Lt = L010
−kDt  

yt = L0 − Lt  



 Environmental Engineering 66 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

In TOC test 100 ml of sample is taken in a test tube and added with few drops of 

methylene blue after which amount of H2S gas produce is analyzed by a 

carbonaceous analyzer and total organic carbon is concluded. 

i. Theoretical Oxygen Demand (ThOD): 

It is the theoretical method of oxygen demand. If chemical formula is known ThOD 

can be easily computed. 

C + O2 = CO2  

1 mole C = 1 mole O2 

12 gm of C = 32 gm of O2 

1 gm of C = 
32

12
 gm of O2 

= 2.67 gm of O2 

j. Relative Stability: 

It is defined as the ration of available oxygen in sewage to the required oxygen for 

satisfying 1st stage BOD. The available oxygen will include dissolved oxygen as 

well as oxygen present as nitrite or nitrate. 

SR = 100[1− (0.794)
t20°C ] 

SR = 100[1− (0.630)
t37°C ] 

t20 and t37 represent time in days at 20°C and 37°C incubation respectively. 

k. Population Equivalent: 

Industrial wastewater is generally compared with per capita normal wastewater so 

as to rationally charge the industries for the pollution caused by them. 

Population equivalent =
BOD5 of industry (kg d⁄ ) 

BOD5 by a person (kg/c d⁄ )
 

 

 

 

  





 Environmental Engineering 68 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

Qu6)  _______ indicates the freshness of sewage. 

a) Turbidity 

b) Colour 

c) Temperature 

d) COD 

Qu7) What is the minimum quantity of dissolved oxygen that should be present 

in the treated sewage? 

a) 6ppm 

b) 4ppm 

c) 1ppm 

d) 10ppm 

 

TEST YOUR SELF: 

Qu8)  Discharge of sewage water=0.5m³/sec, Discharge of river water=8m³/sec, 

BOD5 of sewage= 600mg/l, BOD5 of river= 10mg/l. The BOD5 of the 

mixture will be __________(in mg/l) 

a) 54.7 

b) 34.4 

c) 44.7 

d) 55.5 

Qu9)  The standard solid of domestic sewage is 40gm per person per day, if 8000 

litres daily contribution of industrial waste contains100 mg/l of suspended 

solids then population equivalent will be__________ 

a) 320 

b) 200 

c) 80 

d) 32 

  



 Environmental Engineering 70 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

CHAPTER 5: 

WASTEWATER TREATMENT 

1. Preliminary and primary treatment also called physical or 1° treatment is to remove 

solid material from the incoming wastewater. 

2. Secondary treatment (Biological treatment) also called 2° treatment usually consists 

of biological conversion of dissolved and colloidal organics into biomass that can 

subsequently be removed by sedimentation. 

3. Tertiary treatment (chemical treatment) also called 3° treatment most often involves 

further removal of suspended solids and the removal of nutrients. 

P
re

 t
re

at
m

e
n

t

R
aw

 w
a

te
r

P
ri

m
ar

y 
tr

e
at

m
e

n
t

Se
co

n
d

ar
y 

tr
e

at
m

e
n

t

Se
d

im
en

ta
ti

o
n

Te
rt

ia
ry

 
tr

e
at

m
e

n
t

Fi
n

a
l E

ff
lu

e
n

t

 Screening
 Grit removal
 Oil removal

 Flocculation
 Sedimentation

 Activated sludge
 Trickling filter
 Anaerobic lagoons
 Aerated lagoons
 Stabilization pond

Sludge digestionDisposal
 

PRIMARY TREATMENT OF WASTEWATER: 

i. Screening: 

The screen is a device with openings generally uniform in size placed across the 

flow, to retain floating coarse solids. 

It helps to reduce the loads on subsequent treatment unit. 

Coarse screen = 20 to 100 mm spacing, 

Fine screen = Less than 10 mm opening size. 

ii. Grit Chamber or Detritus Tank: 

Grit removal basins such as grit chamber or grit channels or detritus tanks are the 

sedimentation basins placed in front of the wastewater treatment plant to remove 

the inorganic particles (G = 2.65) such as sand, gravel, grit, egg shells, bones and 

other materials that may clog channels or damage pumps. 



Environmental Engineering 72 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 

iv. Sedimentation Tank:

Same as water treatment. 

vH =
L

t
, v0 =

H

t
=

Q

SA

η =
vs

v0
× 100 

BIOLOGICAL TREATMENT: 

1. Trickling filter:

Trickling filter is also called as Dip type filter or percolating filter, consist of tanks 

of coarser filtering media, over which the sewage is allowed to sprinkle or trickle 

down, by means of spray nozzles or rotary distributors. The percolating sewage is 

collected at the bottom of the tank through a well-designed under drainage system. 

The decomposition of the organic matter and the resultant purification of the sewage 

is brought about by a population of microorganisms. Microorganisms and bacteria, 

which are naturally present in sewage, get attached to the filter media, organic 

matter from the sewage influent is also adsorbed on the biological film which is 

formed by microorganisms around the filtering media particle. In the outer portions 

of this film of biological mass or slime layer, the organic matter is degraded by the 

aerobic bacteria. As the microorganisms grow, the thickness of the slime layer 

increases and the diffused oxygen is consumed by the upper portions of the slime 



 

  

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023                                                                    
Contact: 7622050066 Website: www.acumenhr.in 
 

 

 

New Batches are 

going to start..... 

 

 

Contact: 

7622050066 

  



 

  

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023                                                                    
Contact: 7622050066 Website: www.acumenhr.in 
 

 

Test Series Available.. 

 

 

Total weekly test : 35 

Total mid subject test : 16 

Total full length test : 13 

Mock test : 16 

Total test : 80 



 Environmental Engineering 74 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

of the aeration tank to be mixed again with the sewage which is continuous being 

produced by this process and a portion of it being utilized and sent back to the 

aeration tank, whereas the excess portion is disposed of properly along with the 

sludge collected during primary treatment, after digestion. The effluent obtained 

from a properly operated activated sludge plant is of high quality usually having a 

lower BOD removal is up to 80-95% and bacteria removal is up to 90-95%. 

Q = Inflow

Y0 = BOD

Aeration tank
(reactor)

V = volume

XT = concentration 
of MLSS

Y = BOD

Q + QR

Y = BOD

X = MLSS

Secondary 
clarifier

Q - QW

YE = BOD

XE = MLSS

QR = Returned sludge

XR = Concentration of solids in returned sludge

QR + QW

XR = Concentration 
of solids in returned 

sludge

 QW = wasted sludge

XR = Concentration of solids in returned sludge

Effluent

 

Aeration Period or Hydraulic Retention Time (HRT): 

Detention period, t =
Volume of tank

Rate of sewage flow in the tank
 

=
V

Q
 day 

=
V

Q
× 24 hr. 

Sludge Age or Mean Cell Residence Time (MCRT): 

Average time for which biomass stays in system is called sludge age or MCRT. 

θ =
Total biomass in system

Biomass leaving per day
  

θ =
XT×V

XE(Q−QW)+XRQW
  

Where, 

XT = Concentration of solids in the influent of the aeration tank called the MLSS 

i.e. mixed liquor suspended solid in mg/L, 

XR = Concentration of solids in the returned sludge or in the wasted sludge, 

XE = Concentration of solids in the effluent in mg/L, 



 Environmental Engineering 76 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

Recirculation Ratio (R): 

𝐑 =
𝐐𝐑
𝐐

 

Organic Loading: 

𝐎𝐫𝐠𝐚𝐧𝐢𝐜 𝐥𝐨𝐚𝐝𝐢𝐧𝐠 =
𝐘𝟎𝐱𝐐

𝐕
 (kg/m3/day) 

3. Oxidation Pond: 

Oxidation ponds are open flow through earthen basins, specifically designed and 

constructed to treat sewage and biodegradable industries wastewater. Such pond 

provides comparatively long detention periods, extending from a few days to 

several days, during which time the wastes get stabilized by the action of natural 

forces. 

In a total aerobic pond, the stabilization of wastes is brought about by aerobic 

bacteria, which flourish in the presence of oxygen. The oxygen demand of such 

bacteria in such a pond is met by the combined action of algae and other 

microorganisms called algal photosynthesis or algal symbiosis. In this symbiosis, 

the algae (which are microscopic plant) while growing in the presence of sunlight, 

produces oxygen by the action of photosynthesis and this oxygen is utilized by the 

bacteria for oxidizing the waste organic matter. The end products of the process are 

carbon dioxide, ammonia, and phosphates which are required by the algae to grow 

and continue to produce oxygen.  

Properly operated ponds may be as effective as trickling filters in reducing the BOD 

of sewage. The BOD removal is up to 95% and coliform removal is up to 99% or 

so. Minimum depth of water to be kept in pond is 0.3m. Depth is 1 – 1.8 m, 

Detention time = 2 – 6 weeks. 

4. Aerated Lagoons: 

If oxygen is supplied to stabilization ponds by mechanical agitation they are termed 

as aerated lagoons. 

5. Oxidation Ditch: 

The oxidation ditch is a modified form of extended aeration of activated sludge 

process. It has been modified to eliminate the primary sedimentation tank and 

sludge digestion tank in a process called extended aeration, which aims at providing 

an aeration tank with a longer aeration time. 





 Environmental Engineering 78 

 

 

201, Siddhi Vinayak Complex, besides Bank of India, Near Panchratna furniture, 
Ellorapark, Subhanpura, Vadodara – 390023 

Contact: 7622050066                                         Website: www.acumenhr.in 
 

SEPTIC TANK: 

 

It is designed as ordinary settling tank except that detention time is 12 – 36 hr. with 

extra provision for digestion of sludge by anaerobic bacteria. Directly raw sewage 

is entered in the septic tank. The sludge settles at the bottom of tank and oil and 

greases rises to the top surface as scum. The settled sewage is allowed to remain in 

the tank for 6 – 12 months during which they are digested anaerobically. The scum 

remaining in the tank helps in holding back odour and acts as a sort of heat 

insulation which aids the bacterial action. 

Note: 

 Flow in sewage is taken as 40 – 70 LPCD, 

 If sludge is also allowed in septic tank, flow is taken as 90 - 150 LPCD. 

 Detention time 12 – 36 hr. 

 Length / width ratio is 2 – 3. 